

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of:  
American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association of Certification Laboratories  
Hong Kong Toys Council

## TEST REPORT

Number: TJ01228557

**Applicant:** TUNG KONG NON-WOVEN FABRIC  
MANUFACTURES LTD  
RM 3D 3/F LOYAL CTR  
828 CHEUNG SHA WAN RD KLN  
HK

Date: Nov 29, 2005

Attn: MS CHEUNG

### Sample Description :

Three (3) pieces of submitted sample said to be Woven fabric quilted with padding, 200 gm in Black marked as (A), (B) and (C) control sample.

Applicant's Provided Care Instruction/Label :

Hand Wash 30°C

Machine Wash And Tumble Dry

Date Received/Date Test Started : Nov 26, 2005

Order No. : -

Style No. : -

Buyer's Name : -

Manufacturer's Name : -

Ref. : # (B) TK-HCF  
Padding Test

### Conclusion:

Appearance After Wash

(A) (B)

M -

Appearance After Commercial Drycleaning

- M


Note : M = Commercially Acceptable

F = Fail

# = No Comment

N/A = Not Applicable

For and on behalf of  
Intertek Testing Services Hong Kong Limited

  
Eric S.K. Sit  
General Manager  
Textile And Footwear Division

Intertek Testing Services Hong Kong Ltd.

2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.  
Tel: (852) 2173 8888 Fax: (852) 2786 1903 website: www.intertek-labtest.com

Page 1 Of 2

Attention is drawn to the terms and conditions printed overleaf.

R-LBT-0/1

## TEST REPORT

Number: TJ01228557

### Tests Conducted (As Requested By The Applicant)

1 Appearance After Wash (ISO 6330-1984, Wascator Washing Machine-Front-Loading Horizontal Rotating Drum Type, Test Programme 6A, 40°C With 2 kg Load, In 0.08% ECE Reference Detergent And 0.02% Sodium Perborate Solution, Followed By Line Dry):

(A)

#### After One Wash

##### Observation :

- . No padding fibre penetrating through washed sample.
- . No matting or bunching up of padding was found.
- . Slight fading on washed sample.
- . Tiny creases on washed sample.
- . Moderate puckers along stitching of shell.

General Appearance : Acceptable

2 Appearance After Commercial Drycleaning In Perchloroethylene:

(B)

#### After One Dryclean

##### Observation :

- . No padding fibre penetrating through drycleaned sample.
- . No matting or bunching up of padding was found.
- . Slight fading on drycleaned sample.

General Appearance : Acceptable